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CENTRE TESTING INTERNATIONAL

i Rl

VERIFICATION REPORT

mEWLAT BT L FEGRA A
Company Name JIEJIE SEMICONDUCTOR CO.,LTD.
shown on Report

#o HE L7548 R 8 T R B R e bl S X 1 6 5
Address NO.6,JINGGANGSHAN ROAD,SU TONG INDUSTRIAL PARK,NANTONG CITY JIANGS
PROVINCE

Inspection & T
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£54 Conclusion

T R R GR
Tested Sample According to standard/directive Result
. KR RoHS 454 2011/65/EU [ N

FEAEHE il HAZIT 54 (EV) 2015/863 E
Submitted Sample RoHS Directive 2011/65/EU with PASS

amendment (EU) 2015/863
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P 2 AR I 45 B3 2 K RoH S $5 4-2011/65/EU 2 Hi A& 1T 454 (EU) 2015/863 % 5K 1] FRAE
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU) 2015/863.

= 4 5
ﬁjz. 3 é 2025.02.28
Date

No. R219925249
TR XL 76 5] KAEHE . =2
al (Ningbo) Co.,Ltd. 1-2F, Eastern Factory, No.76, Jinghua Road, High-Tech Zone, Ningbo, Zhejiang, China

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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DL MR R Bk S R FR S 3R LI H5IA The following sample(s) and sample information was/were
submitted and identified by/on the behalf of the applicant

R EZY S

Product Name

FEm S

Model No.

FE Y H 9
Sample Received Date
FE S 38 UE H A
Verification Period

Verification Requested

Hotline:400-6788-333  www.cti-cert.com

T1

T1

T1

T1

2025.02.18

Feb. 18, 2025
2025.02.18-2025.02.28

Feb. 18, 2025 to Feb. 28, 2025

S RoHS 54 2011/65/EU J HiAZ1] 5 4-(EU) 2015/863, X FTH&ACH: i I (Pb).
FE(Cd). FK(HG)s /SIES(Cr(VI)). ZEECE(PBBs). £ <Mk (PBDES) F14l 7% — IR
fis (202K —HER —I1E T BE(DBP). 48K —HR T HFEE(BBP). 4K —HIR_ (2-4%C
55)EG(DEHP)FIZT K — IR — 5 T B&(DIBP) 1 HEATIAIE MR .

With reference to RoHS Directive 2011/65/EU with amendment (EU) 2015/863, to conduct
verification test for Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent Chromium (Cr(\V1)),
Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDEs) and Phthalates
(Dibutyl phthalate (DBP), Benzylbutyl phthalate (BBP), Di-2-ethylhexyl phthalate (DEHP),
Diisobutyl phthalate (DIBP)) in the submitted samples.

E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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AEMKHE Verification Method
A. 1EC 62321-3-1:2013 X &0 R % FR{E
Screening limits for regulated elements according to IEC 62321-3-1:2013 (3£ Unit: mg/kg)

W ITCE Element(s) E4EY Polymers £J8 Metals & A% Composite material
Pb BL<(700-36)<X <(1300+36)<<OL | BL<(700-35)<X <(1300+30)<OL | BL<(500-3c)<X <(1500+30)<OL
cd BL<(7O-30§)<O>E<(130+30) BL<(70-3<;)<O)E <(130+30) LOD<X<(150+36)<OL
Hg BL<(700-36)<X <(1300+30)<OL | BL<(700-36)<X <(1300+30)<<OL | BL<(500-35)<X <(1500+36)<OL
Cr BL<(700-36)< X BL<(700-36)< X BL<(500-30)< X
Br BL<(300-36)< X N/A BL<(250-3c)< X

B. 4FE_—HESERHIfF%FR/E Screening limits for Phthalates
WA E Test Item(s) FERR{E Screening limits (347 Unit: mg/kg)
4R — iR — 1E T fig Dibutyl phthalate(DBP) BL<600 <X
AB2K — W R T #FHE Benzylbutyl phthalate(BBP) BL<600 <X
A — 2y — 1 b
e BL=600 <X
AR2K — W ER — 57 T 'l& Diisobutyl phthalate(DIBP) BL<600 <X

C. ZMA Chemical Test

WA Witk WRABE | rwewm | mw
Tested Item(s) Test Method . MDL Limit
Equipment(s)
IEC 62321-5:2013 10 mg/kg
% Lead (Pb) %% |EC 62321-5:2013 ICP-OES 10 mglkg 1000 mg/kg
Refer to IEC 62321-5:2013
IEC 62321-5:2013 10 mg/kg
4% Cadmium (Cd) % |EC 62321-5:2013 ICP-OES 10 mg/kg 100 mg/kg
Refer to IEC 62321-5:2013
IEC 62321-4:2013+AMD1:2017 CSV 10 mg/kg
& Mercury (Hg) %% |EC 62321-4:2013+AMD1:2017 CSV ICP-OES 10 mgkg 1000 mg/kg
Refer to IEC 62321-4:2013+AMD1:2017 CSV
i 0.10 pg/em?
i IEC 62321-7-1:2015 .
Hexavalent C/:;lijcl)fium (Cr(V1D)) UV-Vis (LOQ) 1000 mgrkg
IEC 62321-7-2:2017 20 mg/kg
ZIRBER .
Polybrominated Biphenyls (PBBS) IEC 62321-12:2023 GC-MS 100 mg/kg 1000 mg/kg
EAU I N
Polybrominated Diphenyl Ethers IEC 62321-12:2023 GC-MS 100 mg/kg 1000 mg/kg
(PBDES)
FRNIp— FA TR 1000 mg/kg
B2 HERME Phthalates _
(DBP, BBP, DEHP, DIBP) IEC 62321-12:2023 GC-MS 50 mg/kg 1(:((;? ;%kg

Hotline:400-6788-333  www.cti-cert.com  E-mail:info Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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£ Remark:

Hotline:400-6788-333

BL = {0k fRE Below limit

OL = = TR Over limit

X = 5B At — 5l i35 Fl The region where further investigation is necessary

36 = 2T 231 B 14 The reproducibility of analytical instruments

N/A = ANi&H Not applicable

LOD = J7ykf HiFR Limit of Detection

LOQ = EEIR, A E R A 0.10 pg/em? Limit of Quantification, The LOQ of Hexavalent chromium is 0.10
pg/cm?

,,,,, o

t.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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ISIFZ5 58 Verification Result(s)
4B FRRER FERRREIXR
CTI #4 ID FE#E 1D R R#R XRF 8% R HZIRER
R H TSR &it ZH#
CTI Sample Same Sample XRF Screening Chemical Test
Tested Items Phthalates Conclusion Sample Received/
ID material ID Description Test (mg/kg)
Screening Test Resubmitted Date
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(VI)) BL / /
SRRy Br(PBBs) IN / N.D. 2025.02.18
1 - ) ) T4 PASS
White plastic Br(PBDEs) IN / N.D. Feb. 18, 2025
DBP N/A BL /
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
Pb BL / /
Cd BL / /
Hg BL / /
) Cr(Cr(V1)) BL / /
AN RE i
) Br(PBBs) BL / / 2025.02.18
2 5 Black solid 54 PASS
Br(PBDEs) BL / / Feb. 18, 2025
sealant
DBP N/A BL /
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
Pb BL / /
Cd BL / /
Hg BL / /
Tt W Cr(Cr(V1)) BL / /
Colorless Br(PBBs) BL / / N 2025.02.18
3 - FF4 PASS
transparent Br(PBDEs) BL / / Feb. 18, 2025
adhesive DBP N/A BL /
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
Hotline:400-6788-333  www.cti-cert.com  E-mail:info( cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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4R 2K — FERAR FERRI BRI
CTI #4 ID FE#E 1D iR XRF S#%E R HZIRER
R E [y ik ZH#
CTI Sample Same material Sample XRF Screening Chemical Test
Tested Items Phthalates Conclusion Sample Received/
ID ID Description Test (mg/kg)
Screening Test Resubmitted Date
Pb oL / 24427%
Cd BL / /
HRENR " o / /
L erer(v) BL / /
%)
. Br(PBBs) N/A / / 2025.02.18
5 - Metal with 4 PASS
. Br(PBDEs) N/A / / Feb. 18, 2025
silvery
. DBP N/A / /
plating
BBP N/A / /
DEHP N/A / /
DIBP N/A / /
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(V1)) BL / /
REsE Br(PBBs) N/A / / " 2025.02.18
6 - . 54 PASS
Silvery metal Br(PBDEs) N/A / / Feb. 18, 2025
DBP N/A / /
BBP N/A / /
DEHP N/A / /
DIBP N/A / /
Pb oL / 103
Cd BL / /
Hg BL / /
Cr(Cr(V1)) BL / /
GIRER
Br(PBBs) N/A / / " 2025.02.18
7 - Cupreous 54 PASS
Br(PBDEs) N/A / / Feb. 18, 2025
metal
DBP N/A / /
BBP N/A / /
DEHP N/A / /
DIBP N/A / /
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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4R 2K — FERAR FERRI BRI
CTI #4 ID F# R 1D R R#R XRF H#%& % HZEIRER
WRAIA TSR ik ZH#
CTI Sample Same Sample XRF Screening Chemical Test
Tested Items Phthalates Conclusion Sample Received/
ID material ID Description Test (mg/kg)
Screening Test Resubmitted Date
Pb BL / /
Cd BL / /
Hg BL / /
HROHEZ M Cr(Cr(V1)) BL / /
& Br(PBBs) N/A / / 2025.02.18
8 4,9,10 ) & PASS
Metal with Br(PBDEs) N/A / / Feb. 18, 2025
silvery plating DBP N/A / /
BBP N/A / /
DEHP N/A / /
DIBP N/A / /
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(V1)) BL / /
WL s Br(PBBs) N/A / / 2025.02.18
1 = _ i PASS
Silvery metal Br(PBDEs) N/A / / Feb. 18, 2025
DBP N/A / /
BBP N/A / /
DEHP N/A / /
DIBP N/A / /
Pb oL* / /
Cd BL / /
. Hg BL / /
A EAR B
. Cr(Cr(V1)) BL / /
ST
) Br(PBBs) BL / / 2025.02.18
12 = Silvery 754 PASS
Br(PBDEs) BL / / Feb. 18, 2025
body(Tested as
DBP N/A BL /
awhole)
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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R Sl MR BRI
CTI #4h ID FME 1D MR XRF SR TR R
AT H e g ZHH
CTI Sample Same Sample XRF Screening Chemical Test
Tested Items Phthalates Conclusion Sample Received/
ID material ID Description Test (mg/kg)
Screening Test Resubmitted Date
Pb BL / /
Cd BL / /
Hg BL / /
BROES
Cr(Cr(Vv1)) BL / /
e JE
. Br(PBBs) N/A / / 2025.02.18
13 - Metal with 4 PASS
_ Br(PBDES) N/A / / Feb. 18, 2025
silvery
) DBP N/A / /
plating
BBP N/A / /
DEHP N/A / /
DIBP N/A / /
Pb oL / 942353"
Cd BL / /
Hg BL / /
Cr(Cr(VI)) BL / /
J ] Br(PBBs) N/A / / 2025.02.18
14 - 54 PASS
Soldering tin Br(PBDEs) N/A / / Feb. 18, 2025
DBP N/A / /
BBP N/A / /
DEHP N/A / /
DIBP N/A / /
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(V1)) BL / /
it 4
Br(PBBs) N/A / / 2025.02.18
15 s Cupreous 54 PASS
Br(PBDEs) N/A / / Feb. 18, 2025
metal
DBP N/A / /
BBP N/A / /
DEHP N/A / /
DIBP N/A / /

ww.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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AP ERER MR BRI
CTI #4h 1D F#E 1D Lg% XRF SR TR R
AT E e & ZHH
CTI Sample Same material Sample XRF Screening Chemical Test
Tested Items Phthalates Conclusion Sample Received/
ID ID Description Test (mg/kg)

Screening Test Resubmitted Date

Pb BL / /

Cd BL / /

Hg BL / /

‘ Cr(Cr(Vv1)) BL / /

SREENEER
. Br(PBBs) N/A / / 2025.02.18
16 - White Fi4 PASS
, Br(PBDES) N/A / / Feb. 18, 2025
ceramic

DBP N/A / /

BBP N/A / /

DEHP N/A / /

DIBP N/A / /
Hotline:400-6788-333 www.cti-cert.com E Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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£ Remark:

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-ma

N.D.= KA (DT o7k H PR EE 2 FR) Not Detected (<MDL or LOQ)

MDL = Method Detection Limit

mg/kg = ppm = [ J4>Z— parts per million

1000 mg/kg = 0.1%

/= AA Not tested

IN = A, FEH— DA Inconclusive, need further chemical test

N/A = A& Not applicable

BL = 1L T i FR {5 Below limit

OL= T ikpRit, FHik—PAb2EARAAIA Further chemical test will be conducted while the result is over limit
XFT 2R (PBBs) MIZ I %Wk (PBDEs), XRF il Hah R /R 2 M & & ST AN, XRF i
TR H4E BRI B8 & & . When conducting the test for PBBs&PBDES, XRF was introduced to screen Br
Exclusively; When conducting the test for Hexavalent Chromium, XRF was introduced to screen Chromium
exclusively.

MR 2 A I, B B RKES ROHIS 54 2011/65/EU #4uT51 55 6(c) %« 4 & & AT & BARLZ T 4% (WD
According to the client’s statement, the material of the sample(s) fall into exemption items 6(c) according to EU
Directive 2011/65/EU: Copper alloy containing up to 4 % lead by weight.

R R, RE SR AR A T R R SRR 4T (B AR A b4 A E =>85% (WD),
FR 4 R B $54 2011/65/EU B % 1 #3400 28 7(a) 5%, /& & #8 %1  According to the client’s statement, lead mainly
comes from the high melting temperature type solders.Lead in high melting temperature type solders (i.e. lead- based
alloys containing 85 % by weight or more lead) is exempted from the restriction, with reference to EU Directive
2011/65/EU annex Il Exemption Applications 7(a).

B A, R R BKEE RoHS 54 2011/65/EU #4435 7(a)%: i iARERh IsT (BD: A S
T & E>85% (Wt) ) . According to the client’s statement, the material of the sample(s) fall into exemption items 7(a)
according to EU Directive 2011/65/EU: Lead in high melting temperature type solders (i.e. lead-based alloys containing
85 % by weight or more lead).

75 FAE WL M https://eur-lex.europa.eu/legal-content/EN/ALL/?uri=CELEX:32011L0065

Exemption list please see the official website
https://eur-lex.europa.eu/legal-content/EN/ALL/?uri=CELEX:32011L.0065

R R, <R 5 IDFRE S 5 “CTI A 5 ID FUAE SN [RIA i

According to the client’s statement, the samples in the column " Same material ID" and the column "CTI Sample ID"
are same material.

:complaint@cti-cert.com
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K FAE Test Process

1. 4% Lead (Pb), % Cadmium (Cd)
(1) IEC 62321-5:2013

PR T 20881 A RS
VWeigh sample and place it > Add digestion reagent — Digest the sample
in a vessel
FH IR AX B & R 78 1)
e . Dry Ashing/ .
H ICP-OES FBEFKER Alliyl' shing / Residue -
AT ] ali Fusion iy
Analyzed by <:| Make up with Acid Dissolution ] .
deionized water Filtration
ICP-OES i
Solution
(2) 2% Refer to IEC 62321-5:2013
U HEE R S A A5 A 5 L A
Take a portion of —N —N Take out the substrate after
P v Add digestion reagent v . .
the sample the plating had been dissolved
ed b . — Make up with K—l Transfer the plating digestive
Analyzed by ICP-OE deionized water solution into a volumetric flask
2. 7k Mercury(Hg)
(1) IEC 62321-4:2013+AMD1:2017 CSV
FREEREN T2 35 IR : e
Weigh s_ample and place it :> Add digestion reagent Digest the sample
in a vessel
FH BB AR 26 ) 7 1 Ak
i i V
i 1CP-OES EETKER Alkali Fusion/ Residue .
ot ¢— Makeupwith (— Acid Dissolution <: KLig
Analyzed by o o
deionized water Filtration
ICP-OES i

Solution

A F

VI T7"AA 1 AQYI"
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(2) % Refer to IEC 62321-4:2013+AMD1:2017 CSV

137 L1811
Page 13 of 18

HE A U A

Analyzed by ICP-OES

deionized water

T A V85 2 I B R A
Take a portion of —N —N Take out the substrate after
v Add digestion reagent v
the sample . . the plating had been dissolved
— Make up with K— Transfer the plating digestive

solution into a volumetric flask

3. 73r#& Hexavalent Chromium (Cr(V1))

(1) IEC 62321-7-1:2015

IO B PR
Take a portion of

the sample

—>

FIh K A Y
(RESHTHIBL: 6K AR =1cm?1mL)
Extraction with boiling water
(The ratio of sample area to boiling water volume
is 1 cm’to 1 mL)

T8 R 2 RE
Filter and remove

the sample

!

F UV-Vis 43 #fr AU weaRT TSV pH
K— K—— Adjust the pH value
Analyzed by UV-Vis Add test solution J i .
of the solution
(2) IEC 62321-7-2:2017
BRIEAE G T2 5 —— e
Weigh sample and place it — m}_\{%“ﬁ?ﬂ —— > H IR i
in a vessel Add digestion reagent Digest the sample
1l
RN R A Agﬁﬁfé‘iﬁﬁ ﬂH 1% wH, ik
. K — just the pH value — .
Add test solution of the solution N Cool and filter
U
z%%%iﬁiﬁ pH 1IE Fﬁ%%‘?ﬁﬁhﬁz\? H UV-Vis 4}t
Adjust the pH value > Make up wit — > N
of the solution deionized water Analyzed by UV-Vis

-~ F

<\

a™7 (FIwvuvo>-
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4, ZIRELF Polybrominated Biphenyls (PBBs), %R —Ef Polybrominated Diphenyl Ethers (PBDES)
PREREM T EE P FHA LI 7R ZE L AN R ER BN
Weigh sample and place ) Extracted with — Transfer the extract into a
it in a thimble organic solvent volumetric flask

{

il GC-MS 43 #f AL E A
<—
Analyzed by GC-MS Make up with organic solvent

5. 4F % — FEgHE Phthalates(DBP, BBP, DEHP, DIBP)

FREM M TEE T FHA WL AL HRENBREARRA
Weigh sample and place ) Extracted with — Transfer the extract into a
it in a thimble organic solvent volumetric flask

{

F GC-MS 43-#t HAE AT E R

Analyzed by GC-MS Make up with organic solvent

IVt

Yy
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FE 5 B H Photo(s) of the sample(s)

J¥. Final Product 1

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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4 (B 22 B Fr (AR BURE )

Client Reference Photo (Non-tested sample))

%16 7T 3£ 18 1T
Page 16 of 18

9 (B S Fr (AR )

Client Reference Photo (Non-tested sample))

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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10 (B S5 B Fr (AETLAR )

Client Reference Photo (Non-tested sample))

11

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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16

75 B Statement:

1.

2.

L

R & oAb HE AR <L B Ml & R 8 = 3G

This report is considered invalid without approved signature, special seal and the seal on the perforation;
AR A R AR MIE L FE S S S B R F IR AL, BE R RO RS T, CTI AR S e

The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified;

A A 5 SRR 32 I it 47 5%

The result(s) shown in this report refer(s) only to the sample(s) tested;

BrelE S A B, 455 18 ILAC-G8:09/2019 / CNAS-GL015:2022 i il i #4552 (w=0) =yt & FUEAT 745 & 1 0 5
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for

Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

A4 CTI HEFAE, NMEHSEHRARE: Without written approval of CTI, this report can’t be reproduced except in full;
WA S SN E SN ER ESR, LSO,

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated),

the Chinese version shall prevail.

*k*k j:&%:%;ﬁ *k*k
*** End of Report ***
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Bt =% Appendix

&P 535 B Client Reference Information
T2. T2B. T3, D1. D2. P1., P2. V1-A-Pack. Econo PIM2., EasyPack2B

75 B Statement:

1. PHSRAAHRIEERLL, BREE R R 7 5T, CTI AR H I,
The Appendix Information was/were provided by the applicant who should be responsible for the authenticity which
CTI hasn’t verified.

2. PHIEPRZN A2250084194101E 5 (HHA 7S
The Appendix Information is/are the supplement(s) for the Report A2250084194101E.
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